CENTRO

CE co TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4467/12

LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuol : -
R e o concerning ceramic tiles

s according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date): Q6106/12
Il.:n%r”t(he%:sample Glazed ceramic tiles 30 x 30 x 0,8 cm marked “Articolo ANTICA”. |
DIN 51130 (06/2004) — Determination of the anti — slip properties —
Workrooms and fields of activities with raised slip danger, walking
method — ramp test
Surface characteristics Smooth
X | Profiled
Structured
Rough
RESULTS
Average total acceptance angle: 16°
Movement area (cmaldmz): ---------
CLASSIFICATION (BGR 181 —10/2003)
Group of anti — slip properties: R10

Movement area evaluationgroup: ~ =eeeeeeee

G E?_ F)f. Eng.

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sar -«2‘
our own supervisicn. The reproduction of this test report is only authorized in the form of a complete photogragh
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included. '

i =
Consorzio universitario per la gestione del

Laboratorio autorizzato ad effettuare il Laboratorio iscritto nell‘albo dei «Laboratori Esterni

Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rlevamento dellinquinamento Pubblici e Privati Alitamente Qualificati»
I''ndustria ceramica». atmosfenco American  Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materals.

(G.U. 20-12-1978 n. 353)

(G.U. 14-8-1974 n. 240) (G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE co TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4467/12

LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuol : -
R e o concerning ceramic tiles

s according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date): Q6106/12
Il.:n%r”t(he%:sample Glazed ceramic tiles 30 x 30 x 0,8 cm marked “Articolo ANTICA”. |
DIN 51130 (06/2004) — Determination of the anti — slip properties —
Workrooms and fields of activities with raised slip danger, walking
method — ramp test
Surface characteristics Smooth
X | Profiled
Structured
Rough
RESULTS
Average total acceptance angle: 16°
Movement area (cmaldmz): ---------
CLASSIFICATION (BGR 181 —10/2003)
Group of anti — slip properties: R10

Movement area evaluationgroup: ~ =eeeeeeee

G E?_ F)f. Eng.

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sar -«2‘
our own supervisicn. The reproduction of this test report is only authorized in the form of a complete photogragh
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included. '

i =
Consorzio universitario per la gestione del

Laboratorio autorizzato ad effettuare il Laboratorio iscritto nell‘albo dei «Laboratori Esterni

Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rlevamento dellinquinamento Pubblici e Privati Alitamente Qualificati»
I''ndustria ceramica». atmosfenco American  Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materals.

(G.U. 20-12-1978 n. 353)

(G.U. 14-8-1974 n. 240) (G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE

Via Martelli, 26 - 40138 Bologna
Tel. 051 534015 - Fax. 051 530085

CERTI.CER.
LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuolo
Tel. 0536 802154

Part. IVA 0094778-0375

TEST LABORATORY

Bologna, 11/06/12

TEST REPORT N° 4474/12

concerning ceramic tiles
according to EN 14411 (ISO 13006)

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date): 06/06/12 7
For ihe SamPle  Glazed ceramic tiles 60 x 60 x 1,1 cm marked “Articolo BOLERO”,

DIN 51097 -

Slip resistance

WORKING CONDITIONS:

Grout;

Surface orientation

RESULTS

Average slip angle:

Application range:

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling

Y

eo!m_ﬂ‘*
less-it’is done under

our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitano per la gestione del
«Centro di ricerca e sperimentazione per
I'industria ceramica».

D.P.R. 10-4-1978 n. 806

(G.U. 20-12-1978 n. 353)

Laboratoric autorizzato ad

atmosferico.

(G.U. 14-9-1974 n. 240)

servizio di nlevamento dell'inguinamento

Dacreto MINISTERO SANITA 10-8-1974

Laboratorio iscritto nell'albe dei «Laboratori Esterni
Pubblici e Privati Aitamente Qualificati».

Membro ASTM

effettuare il

American  Society for

Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials.

{G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE CcoO TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4473/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuoclo ‘ T
Tel. 0536 802154 concerning ceramic tiles

—— according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375 ,

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date)i 06{06/12
;%rrﬁr;%f’ample Glazed ceramic tiles 60 x 60 x 1,1 cm marked “Articolo BOLERO".
DIN 51130 (06/2004) — Determination of the anti — slip properties —
Workrooms and fields of activities with raised slip danger, walking
method — ramp test
Surface characteristics X | Smooth
Profiled
Structured
Rough
RESULTS
Average total acceptance angle: Q°

3
Movement area (cm /dmz): .........

CLASSIFICATION (BGR 181 - 10/2003)

Group of anti — slip properties: R9

Movement area evaluation group: ~ eseeceeee

b
<
&
The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the 5a Q;a

our own supervision. The reproduction of this test report is only authorized in the form of a complete photo
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitario per la gestione del Laboralono auvtonizzato ad effettuare il Laboratorio iscritto nell'albo dei «Laboraton Esterni Membro ASTM

«Centro di ricerca e sperimentazicne per servizio di rilevamento dell'inquinamento | Pubblici e Privati Altamente Qualificati».
I'ndustria ceramica». atmosferico. American Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 | Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials

(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) (G.U. 6 ? 1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE co TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4470/12

LABORATORIO DI ZONA
Via Valle d'Aosta, 1 - 41049 Sassuolo ; .
e e concerning ceramic tiles

according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375

Requested by: ESTIMA CERAMICA - BETONNAYA UL , 1 — NOGINSK 142410 RUSSIA

On (date): 06/06/12
rl—;grtkr;%:sample Glazed ceramic tiles 30 x 30 x 0,8 cm marked “Articolo COUNTRY”,

DIN 51097 — Slip resistance

WORKING CONDITIONS:

~Size of the tested surface (m) ::0,50 x 1,20
Joint width (mm): 2

Grout: - Cement mortar
Surface orientation None

RESULTS

Average slip angle: 17°
~Application range: A

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Qur written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

e = =

‘ PEERS — I
' | Consorzio universitario per la gestione del Laboratorio autonzzato ad effettuare il Laboratorio iscritto nel'albc dei «Laboratori Esterni Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rilevamento dell'inquinamento Pubblici e Privati Altamente Qualificati».
l'industria ceramican. atmosferico.

. American Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials.
(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) (G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE co TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4469/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuclo ; o
Tel. 0536 802154 concerning ceramic tiles

— according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375

Requested by: ESTIMA CERAMICA - BETONNAYA UL, 1- NOGINSK 142410 RUSSIA

s

On (date): ] 06/06/12
;%rrg;%:sample Glazed ceramic tiles 30 x 30 x 0,8 cm marked “Articolo COUNTRY”.
DIN 51130 (06/2004) — Determination of the anti — slip properties —
Workrooms and fields of activities with raised slip danger, walking
method — ramp test
Surface characteristics ' Smooth
X | Profiled
Structured
Rough
RESULTS
Average total acceptance angle: 7°
- S B o
Movement area cm /dm): e
CLASSIFICATION (BGR 181 - 10/2003)
Group of anti — slip properties: R9

Movement area evaluation group: ~~ ememeeeee

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the 62 % -
our own supervision. The reproduction of this test report is only authorized in the form of a complete photogrgphic-facsi i Our written

approval is necessary for any partial reproduction, This test report consists of 1 pages, this cover included. ik
5 o — — S— S S = S — — s Eeo et e
Consorzio universitario per la gestione del Laboratoric autorizzato ad eftettuare 1l Laboratorio iscritto nell'albo del «Laboraton Esterni Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rilevamento dellinquinamento Pubblici e Privati Altamente Qualificati».
lindustna ceramica» atmosterico American  Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Matenals
(G.U. 20-12-1978 n. 353) | (G.U 14-9-1974 n. 240) (G.U. 6:7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE

Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085

CERTI.CER. TEST REPORT N° 4475/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo . o
Tel. 0536 802154 concerning ceramic tiles

— according to EN 14411 (1ISO 13006)
Part. IVA 0094778-0375

Requested by: ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA
On (date): 06/06/12

;c;rrlt:;%:sample Glazed ceramic tiles 60 x 60 x 1,1 cm marked “Articolo ENERGY”.

DIN 51097 - Slip resistance

WORKING CONDITIONS:

Size of the tested surface (m) 10,50 x 1,20
%Joint width (mm): 12

Grout: Cement mortar
Surface orientation None

RESULTS

Average slip angle: 19°
Application range: A+B

rof. End

our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic faes
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

fille. Our written

‘ , = = g - .
Consorzio universitario per la gestione del Laboratorio autonzzatc ad effettuare il Laboratorio iscritto nell'albo del «Laboratori Esterni Membro ASTM
«Centro di ricerca e sperimentazione per servizio di rilevamento dell'inquinamento Pubblici e Privati Altamente Qualificati». |

I'industria ceramica». atmosferico. American  Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials

(G .U. 20-12-1978 n. 353) {G.U. 14-9-1974 n. 240) {G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE CO TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4472/12
~ LABORATORIO DI ZONA
W vals dTg?sé%;B }3?)12?‘;3 SRS concerning ceramic tiles
— according to EN 14411 (ISO 13006)
Part. IVA 0094778-0375

Requested by: ESTIMA CERAMICA - BETONNAYA UL., 1 - NOGINSK 142410 RUSSIA
On (date) 06/06/12

r’jg,f:;?amp’e Glazed ceramic tiles 60 x 60 x 1.1 cm marked “Articolo HARD".

DIN 51097 — Slip resistance

WORKING CONDITIONS:

Size of the tested surface (m) 50,50 x 1,20
'Joint width (mm): 2

Grout: Cement mortar
-Surface orientation None

RESULTS

Average slip angle: 137
Application range: A

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitario per la gestione del Laboratorio auterizzato ad effettuare 1l
«Centro di ricerca e sperimentazione per servizio di rilevamento dell'inquinamento
l'industria ceramicas. atmosterico.

D.P.R. 10-4-1978 n. 808 Decreto MINISTERO SANITA 10-8-1974
(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240)

Membro ASTM

Laboratorio iscrtto nell'albc dei «Laboratori Esterni
Pubblici & Privati Altamente Qualificati».

2,
Bsran®

American Society for
Decreto MINISTERC RICERCA SCIENTIFICA 6-6-1983 Testing and Materials

(G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4478/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo : P di
Tel. 0536 802154 concerning ceramic tiles

e according to EN 14411 (ISO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL., 1 — NOGINSK 142410 RUSSIA
On (date): 06/06/12

For the sample

‘marked: Unglazgd ceramic tiles 60 x 50 X ,Q,',g cm marked "Arti_nzolo JAZZ",

DIN 51097 — Slip resistance

WORKING CONDITIONS:

Size of the tested surface (m) 050 x 1,20
Joint width (mm): 2

| Grout: Cement mortar
Surface orientation None
RESULTS
?Average slip angle: 19°

Application range:

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Laboratorio iscntto nell'albo dei «Laboratori Esterni Membro ASTM

- -

Consorzio universitario per la gestione del Laboratorio autorizzato ad effettuare |l

«Centro di ricerca e spenimentazione per servizio di rilevamento dell'inquinamento Pubblici e Privati Aitamente Qualificati».
¢ lindustria ceramica» - atmosferico. American Society for
'k & D.P.R. 10-4-1978 n. 806 Decreto MINISTERC SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials.
LTI {G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) (G.U. 8-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4476/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo . ©
Tel. 0536 802154 concerning ceramic tiles

— according to EN 14411 (ISO 13006)
Part. VA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date): 06/06/12

rl—;]c;rr;c(r;%:sample Glazed ceramic tiles 60 x 60 x 1,1 cm marked “Articolo MARMI".

DIN 51097 — Slip resistance

WORKING CONDITIONS:

Size of the tested surface (m) | 0,50 x 1,20
‘Joint width (mm): 2

Grout: - Cement mortar
Surface orientation None

RESULTS

éAverage slip angle: 16°
E/ﬂ.pplication range: A

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Laboratorio iscritto nell'albo del «Laboratori Esterni Membro ASTM

Censorzio universitario per la gestione del Laberatoric autonzzate ad eftettuare il

«Centro di ricerca e sperimentazione per servizio di nlevamento dell'inquinamento Pubblici e Privati Altamente Qualificati».

l'industria ceramica-. atmosferico. American  Society for
D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials.
(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240) (G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

SEDE

Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085

CERTI.CER. TEST REPORT N° 4480/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuoclo : PR
Tel. 0536 802154 concerning ceramic tiles

S — according to EN 14411 (ISO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA
On (date): 06/06/12

;c;rr't:;%:sample Glazed ceramic tiles 60 x 60 x 1,1 cm marked “Articolo STRONG".

DIN 51097 — Slip resistance

VWORKING CONDITIONS:

Size of the tested surface (m) | 0,50 x 1,20
Joint width (mm): 12

Grout: Cement mortar
‘Surface orientation None

RESULTS
éAverage slip angle: 38°
:Application range: A+B+C

Ze,

\l\.\__/’

JSnpu\,

d

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Qur written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Laboratorio iscritto nell'albo dei «Laboratori Esterni Membro ASTM

. —— — T
! Consorzio universitano per la gestione del Laboratorio autorizzato ad effettuare il
! «Centro di ncerca e sperimentazione per servizio di rilevamento dellinquinamento Pubblici e Privati Altamente Qualificati»
l'industria ceramicax. atmosterico. American Society for
| D.P.R. 10-4-1978 n. 806 Decreto MINISTERO SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Matenals.

(G.U. 20-12-1978 n. 353)

(G.U. 14-9-1974 n. 240) (G.U.6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO

CE CO TEST LABORATORY
CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA
SEDE
Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085
CERTI.CER. TEST REPORT N° 4479/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo . Y
Tel. 0536 802154 concerning ceramic tiles

— according to EN 14411 (1SO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA

On (date}). 06/06/12
rl;cgrl’if;%:sample Glazed ceramic tiles 60 x 60 x 1,1 cm marked "“Articolo STRONG”.
DIN 51130 (06/2004) — Determination of the anti — slip properties —
Workrooms and fields of activities with raised slip danger, walking
method — ramp test
Surface characteristics Smooth
Profiled
Structured
X | Rough
RESULTS
Average total acceptance angle: 28°
) - |
Movement area (cm /dmz): ---------
CLASSIFICATION {(BGR 181 — 10/2003)
Group of anti — slip properties: R12

Movement area evaluation group: i

\ 2
The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the ambl

o T e
niess
our own supervision. The reproduction of this test report is only authorized in the form of a complete photogragn%@ﬁl - Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Consorzio universitario per la gestione del Laboratorio autorizzato ad effettuare il Laboratorio iscritto nell'albo der «Laboratori Estern Membro ASTM

«Centro di ricerca e spenmentazione per servizio di rilevamento dell'inquinamento Pubblici e Privati Altamente Qualificati»
l'industria ceramicas. i atmosferico Amernican Society for
D.P.R. 10-4-1978 n. 806 | Decreto MINISTERO SANITA 10-8-1974 Decrete MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Materials

(G.U. 20-12-1978 n. 353) (G.U. 14-9-1974 n. 240)

(G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CENTRO TEST LABORATORY
CERAMICO

CENTRO DI RICERCA E SPERIMENTAZICNE
PER L'INDUSTRIA CERAMICA

SEDE

Via Martelli, 26 - 40138 Bologna Bologna, 11/06/12
Tel. 051 534015 - Fax. 051 530085

CERTI.CER. TEST REPORT N° 4477/12

LABORATORIO DI ZONA

Via Valle d'Aosta, 1 - 41049 Sassuolo . —r
Tel. 0536 802154 concerning ceramic tiles

— according to EN 14411 (ISO 13006)
Part. IVA 0094778-0375

Requested by:  ESTIMA CERAMICA — BETONNAYA UL.. 1 — NOGINSK 142410 RUSSIA
On (date): 06/06/12

FOr e SAMPIe Glazed ceramic tiles 60 x 60 x 0.9 cm marked "Articolo TASTE”.

DIN 51097 — Slip resistance

VWORKING CONDITIONS:

Size of the tested surface (m) 0,50 x 1,20
Joint width (mm): 2

Grout

Surface orientation ‘None
RESULTS

Average slip angle: 20°
Application range: A+B

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling ‘G‘ﬁl"e"‘s"éﬂit is done under
our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written
approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.

Laboratorio iscritto nell'albo del «Laboratori Esterni Membro ASTM

Consorzio universitario per la gestione del Laboratorio autorizzato ad effettuare il

«Centro di ricerca e sperimentazione per servizio di rilevamento dell'inquinamento Pubblici e Privati Altamente Qualificati».

I'industria ceramica». atmosferico. American Society for
O.P.R. 10-4-1978 n. 806 Decreto MINISTERC SANITA 10-8-1974 Decreto MINISTERO RICERCA SCIENTIFICA 6-6-1983 Testing and Matenals.

(G.U. 20-12-1878 n. 353)

(G.U. 14-9-1974 n. 240) (G.U. 6-7-1983 n. 183)

CERLABS EUROPEAN NETWORK OF NATIONAL CERAMIC LABORATORIES - ITALIAN MEMBER



CERAM
EPAM Bologna, 29/09/2016
L

2 Bologna

CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

RS OOO NKSI/ESTIMA*
: Betonnaya n. 1, Noghinsk

v Hily 142410 MOSCOW Region
TR : RUSSIA TR

TEST LABORATORY

TEST REPORT No. 5017/16

concerning ceramic tiles according to EN 14411 : 2012

OO0O NKSI/ESTIMA
Betonnaya n. 1, Noghinsk

Requested by: | 145410 MOSCOW Region

RUSSIA
On (date): 21/06/16
For the sample | ;5 51"

marked:

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.

Via Martelli 26 centro.ceramico@centroceramico.it Viale Valle d’Aosta 1
40138 Bologna — Italy www.centroceramico.it 41049 Sassuolo (MO) — ltaly
Tel. +39 051 534015 Tel. +39 0536 802154
Fax +39 051 530085 Fax +39 0536 800662

Part. IVA 0094778-0375




CENTRO CERAMICO

Test Report No. 5017/16 Date 29/09/2016 Page 20f3

Description of the sample: Glazediceramic tiles 60 x 60 x 1.0 cm marked “HD-01".

Manmufactirer: =~ = = = 7 ssessssstedesss

Sampling details
- Where: = -
- Date: = e
- By whom: CUSTOMER
- How (methods): ---------------

Date of receipt in laboratory:  28/06/16

TESTS PERFORMED :

Determinati £h fi - sli i Date of Date of
etermination of the anti - slip properties — starting ending
%32501 {2l Workrooms and fields of activities with raised slip

( 04) | 23/09/16 | | 23/09/16 |

danger, walking method — ramp test




CENTRO CERAMICO

Test Report No. 5017/16 Date 29/09/2016 Page 3of3

DIN 51130 (06/2004)- Determination of the anti - slip properties — Workrooms
and fields of activities with raised slip danger, walking method — ramp test

Surface characteristics | ] Smooth
Profiled
|| Structured
D Rough
OPERATIVE CONDITIONS
Fixing scheme
¢ Walking direction
RESULTS
Average total acceptance angle: 9.0°
Movement area (cm3/dm2):
CLASSIFICATION (BGR 181-10/2003)
Group of anti - slip properties: R9

Movement area evaluation group: ---

Pietro Bruzzi

Technlcal verlflcai;lo%L .
& th\/QL[ 2 ( R0
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